

Mitra S.K. Test ve Tetkik Ltd. Şti.

Yeni Hal Mah. Turgut Özal Bulvarı Mersin Gıda Toptancılar ve İmalatçılar
Sitesi D Blok No.90 MERSİN/TÜRKİYE
T : +90 324 234 00 56 F : +90 324 234 05 67 W : www.mitrask.com



Report No: MSK/TRK/AR/17-18/0137

Date : 03.05.2017

TEST REPORT

Sayın (To): KAMURAN KANAR

We hereby certified that the Sample has been analysed with the following results. Analysis carried out on sample dried at 105 degree centigrade.

Submitted to the laboratory



Drawn by Laboratory



1. Description of sample : KAMURAN KANAR (As declared by customer)
2. Commodity Name : COPPER ORE
3. Date of receipt of sample at laboratory : 03.05.2017(08.50)
4. Date of performance of tests : 03.05.2017
5. Laboratory Sample Code : TRK 0678
6. Analysis Results on Sample dried at 105 Degree Centigrade

PARAMETER	VALUES	UNIT	TEST METHOD
Cu	0.11	%	

Authorized Signatory

MİTRA S.K. TEST VE TETKİK LTD. ŞTİ.
MERSİN/TÜRKİYE

Test results belong only to the sample tested. This report is valid for 3 (three) months. If otherwise not requested, umpire samples are kept for 3 (three) months.
Test reports without wet paint signature and seal are not valid. This report cannot be copied or duplicated without laboratory's written permission.